GEAR DRIVE
COMMERCIAL MOWERS
TECHNICAL MANUAL

MODELS

STG-13KA
STG-14KH

SLM-40
SLM-48

©1990 ’ PART NO. 01001
SCAG POWER EQUIPMENT, INC. PRINTED 10/90

SUBSIDIARY OF METALCRAT'T OF MAYVILLE PRINTED IN USA

Download from Www.Somanuals.com. All Manuals Search And Download.



TABLE OF CONTENTS

SUBJECT PAGE
Safety Instructions__ _ __ _ __ __ ______ _ ————— ———— 12
Assembly Instructions __ __ __ __ —  — — — 2
Adjustments

Belt Guides _ . — — 3

" DriveBelts____ _ 3

Tire Pressures _ — 3

Clutch/Brake Control . — — — — — e — — 4
InitialRun-ln _ _ __ __ e — 4
Lubrication & Maintenance _ _ __ _ __ — — — —— — — ——— 5
llustrated Parts Listings

SLM-40 CutterDeck _ __ _ __ __ _ 6-7

SLM-48 CutterDecK — e o e e e e — — 8-9

EngineDeck — o e e ——— 10-11

Instrument Panel _ _ 12-13

Rider Frame Assembly _ . — — — o e — 14-15

Transaxle (Peerless 820-004A) _ __ 16-17

Winch Lift System — — 18
Electrical Diagrams

ST-13KA o e —————— 19

ST-14KH — e e ——————— 20
Replacement Decals 21

Warranty

Download from Www.Somanuals.com. All Manuals Search And Download.



’
Your mower was built to the highest standards in the industry. However, your mower is only as safe as the operator.
~ Carelessness orerror on the part of the operator may resultin serious bodily injury. Hazard control and accident prevention
are dependent upon the awareness, concern, prudence, and proper training of the personel involved in the operation,
transport, maintenance, and storage of the equipment. Make sure every operator is properly trained and thoroughly familiar
with allofthe controls before operating the equipment.

SAFETY INSTRUCTIONS

10.

11.

12.

13.

14.
15.

Know the controls and howto stop quickly. READ THIS
TECHNICAL MANUAL and instructions furnished with
attachments. A replacement manual is available by
sending complete model and serial number to:
SCAG Power Equipment, inc.
1000 Metalcraft Drive
Mayville, Wi 53050
Do not allow children to operate the machine. Do not
allow adults to operate it without proper instruction.
Do not carry passengers. Do not mow when children
and others are around.
Clear the work area of objects (wires, rocks, etc.) that
might be picked up and thrown.
Disengage power to all attachments and shift into
neutral before attempting to start the engine.
Disengage power to attachments, stop the engine and
remove key before leaving the operator's position.
Disengage power to attachments, stop the engine and
remove key before making any repairs or adjustments.
Disengage power to attachments when transporting or
not in use.
Take all possible precautions when leaving the
machine unattended, such as disengaging power to
attachments, lowering the attachments, setting the
parking brake, stopping the engine, and removing the
key.
Do not stop or start suddenly when going uphill or
downhill. Mow up and down the tace ot steep slopes;
never across the face.
Reduce speed and exercise extreme caution on slopes
and in sharp turns to prevent tipping or loss of control.
Be especially cautious when changing direction on
slopes.
Stay alert for holes, rocks, and roots in the terrain and
other hidden hazards. Keep away from drop-offs.
Use care when pulling loads or using heavy equipment.
a. Use only approved drawbar hitch points.
Limit loads to those you can safely control.
Do not tum sharply. Use care when backing.
Use counterweights or wheel weights when
suggested in this technical manual.
Watch out for traffic when crossing or near roadways.
When using any attachments, never direct discharge
of material toward bystanders nor allow anyone near
the machine while in operation.

b.
C.
d.

1

16.

17.

18.

19.

20.

21.

22.

23.

24.

25,

Handle gasoline with care - it is highly flammable.

a. Use approved gasoline container.

b. Never remove the fuel cap of, or add gasolineto, a

running or hot engine or an engine thathas notbeen

allowed to cool for several minutes after running.

Never fill the tank indoors and always clean up

spilled gasoline.

Open doors if the engine is run in the garage

exhaust fumes are dangerous. Do not run the

engine indoors.

Keep the machine and attachments in good operating

condition, and keep safety devices and shields in place

and in working condition.

Keep all nuts, bolts, and screws tight to be sure the

equipment is in safe working condition.

Never store the equipment with gasoline in the tank

inside a building where fumes may reach anopen flame

or spark. Allow the engine to cool before storing in any
enclosure.

To reduce fire hazard, keep the engine free of grass,

leaves or excessive lubricants.

The machine and attachments should be stopped and

inspected for damage after striking a foreign object, and

the damage should be repaired before restarting and
operating the equipment.

Do not change the engine governor settings or

overspeed the engine.

When using the machine with mower, proceed as

follows:

a. Mow only in daylight or in good artificial light.

b. Never make a cutting height adjustment while
engine is running if the operator must dismount to
do so.

c. Shutthe engine off and remove key when removing

the grass catcher or unclogging chute.

Check the blade mounting boits for proper tight-

ness at frequent intervais.

Under normal usage, the grass catcher bag material is

subjecttodeterioration and wear. Checkbag frequently

for deterioration and wear and replace wom bags.

Check that replacement bags comply with the original

manutacturer's recommendations or specifications.

Disengage power to mower before backing up. Do not

mow in reverse unless absolutely necessary and then

only after observation of the entire area behind the
mower.

d.

Download from Www.Somanuals.com. All Manuals Search And Download.



SAFETY INFORMATION CONT'D

26. The discharge chute must be installed and in the down

position on the side discharge cutting unit except when

optional grass catcher is completely installed. If the
cutting unit discharge ever plugs, shut engine off and
wait forall movementto stop before remoying obstruc-
tion.

Performonly those maintenance instructions described
in this manual. if major repairs are ever needed or
assistance is desired, contact an Authorized Scag
Servicing Dealer. To ensure optimum performace and
safety, always purchase genuine SCAG replacement
parts and accessories. NEVER USE “WILL FIT"
replacement parts and accessories made by another
manutfacture. Use of unapproved replacement parts
may void the warranty. '

A WARNING

DO NOT operate on steep siopes. To check a slope,
attempt to back up (with cutter deck down). If unit can back
up the slope without the wheels slipping, then slope should
be managabie with careful operating procedures.

27.

ASSEMBLY INSTRUCTIONS

—

Remove all crating and packing materials.

Lay out loose bolts and nuts according to the “Where
Used” as listed in the loose parnts packing list.

Set the cutter deck level, about two inches off the fioor.
Remove belt cover. Remove mower engage control
rod. :

Move tractor assembly to cutter deck so that mounting
brackets clear engine deck.

Unwind winch lift cable and tilt engine deck to horizontal
position. Align the lower set of holes in the mower deck
brackets and insert drift pins on each side to temporarily
locate holes.

hw

IMPORTANT
Use lower set of holes in brackets for mowing two
inches and above (for under two inches, use upper set
of holes). Insert six (6) 7/16-14 x 1" bolts, flat washers,
lock washers and nuts. Tighten ali six bolts very
securely. Then go back and retorque each one to 60 ft.
lbs..

caster wheels using eight (8) 5/16-18 x 3/4" bolts, lock
washers and nuts.

Raise cutter deck using lift winch and assemble front

2

Installthe mower engagement control rod. Secure with
hair pin cotter at both ends.

Route blade drive belt over center spindle pulley. Be
sure belt clears the belt guide saddle at center spindle
and is positioned between the puliey and its belt guide
at the center pulley support bracket.

Push mower engagement lever forward until it snaps to
rest. Adjust belt tension as specified in adjustment
sections. Do Not Adjust Too Tight!

Install grass discharge deflector chute using two (2)
5/16-18 x 1" bolts and elastic stop lock nuts.

Place seat assembly on the seat support spring using
two (2) 3/8-16 x 3/4" bolts and lock washers. Seat can
be positioned forward orbackward for operator comfort.
If so equipped, adjust arm rests to horizontal position (if
necessary) by turning setscrew in rear of each arm.
Insert steering handle on shaft and secure with one (1)
5/16-18 x 1-1/2" bolt, two (2) washers and a locknut.
Tighten securely.

Reduce tire pressure to values specified in adjustments
section.

NOTE: Tires are over inflated for shipping purposes.

AWARNING

Severe chemical burns may resutt from improper handling
of battery electrolyte. Contact a physician immediately!

AWARNING

Abattery being charged gives off explosive gases. Sparking
can be minimized by connecting the positive cable first,
covering the connection with the rubber boot then connect-
ing the negative cable.

10.

1.

12.

13.

14.

15.

16.

17. Remove battery and fill each cell with electrolyte (1.265
specific gravity, battery grade) to ievel indicator. Do Not
Fill more than 3/16" above plates. Allow battery to set
for 20 minutes. Refill to level. Battery may be placed
on charge at 3 amperes for maximum capdcity (not
usually necessary). Wash oft battery (using baking
soda) to remove any spilled acid.

Reinstall battery.

Check engine crankcase. it was filled at the factory, but
may need additional oil for proper level.

Fill fuel tank.

Open shut-off under tank.

After initial run and inspection of cutter belt, replace belt
cover.

18.
19.

20.
21.
22.

Download from Www.Somanuals.com. All Manuals Search And Download.



ADJUSTMENTS

Belt Guides

Check that all belts clear their belt guides by about 1/8 to
3/16 inch. Adjust guides if necessary.

Drive Belts

Cutter Deck Drive

Adjust blade drive belt by tuming tumbuckle so that about
10 Ib. pull sideways deflects belt 1/2 inch. Do Not Over-
tighten! Only a moderate force should be used on control

lever.
w /
& —
~—..
. Adjust Belt Tension
With Turnbuckle
Adjust Overcenter
By Bending Stop Tab

Check Belt
Tension Here

SLM-40 Cutter Deck

Disgharge
res
~ Check RH Drive Check Blade Drive
Belt Tension Here Beli Tension Here
SLM-48 Cutter Deck
Blade Drive

Adjust cutter deck belt by turning iock nut on “J" puil rod
where applicable. About 10 Ibs. pull sideways deflects belt
1/2inch. Test belt at short section between center spindle
and left hand spindle (do not test long section at rear of
deck).

IMPORTANT: Readjust new belt tensions after 4 hours of
operation and again after about 24 hours to take up initial
stretch and wear.

Traction Drive

This belt is spring loaded and does not require a tensioning
adjustment.

Tire Pressures

Caster Wheels 25 PSI
Rear Steering Wheel 25 PSI
Drive Wheels 15 PSI

Download from Www.Somanuals.com. All Manuals Search And Download.



ADJUSTMENTS CONT'D

Clutch/Brake Control

Three adjustments must be made together and in proper
sequence or improper operation and possible damage to
the clutch cable, brake cable, pulley, and or brake system
may resuit.

1.

With parking brake released adjust foot pedal so that it
is3-1/27- 4" above foot rest (seefig.1). HINT: Use a2x4
board on edge between pedal and foot rest for
approximate positioning. Adjust foot pedal position by
adjusting the two cable mounting nuts located on each
end of the cable housing.

Release Parking Brake
Belore Adjusting

\ Adjust Pedal Height -

At Both Ends Ot Cabie

Figure 1
2. Brake mustbe adjustedin following sequence: Withthe
clutch/brake pedal released (foot pedal in the up
position or tension on the transaxle belt) move brake
cable pulley (see fig.2) fore or aft in its siot to permit
transaxle brake lever to rest against its stop (see ﬁg.3)._
Adjust Brake
Cable By Moving
Pulley Forwards
With Clutchv/Brake Pedai Released
Brake Lever Must Contact Stop
Figure 2
3. Then adjustbrake lever nut to permit free movement of

“lever about 1/8 inch from stop by pushing lever with

hand pressure. (Pads must not “drag” on brake disc
when adjusted.) If brake lever is too tight, shifting may
be impossible and brake wear will be excessive.

4

Brake Lever

1/8” Hand Pnauro—l\\ﬂ-—

Freeplay

Figure 3

INITIAL RUN-IN

Transaxle shifter neutral may require adjustment so that
starter engages at neutral stop. Rotate swivel joint if
necessary to lengthen or shorten the shift rod.

1.

2.

6.

Set parking brake before starting engine.

Please Remember: To start engine, three safety
switches must be activated:
a. The shift lever must be in neutral.

b. Themowerengage lever mustbe pulled all the way
back (and held there).

c. The left foot satety switch pedal must be de-
pressed.

Run new engine at half speed about 5 minutes before
applying any load.

Adjust fuel-air mixture valves according to specifica-
tions in engine manual.

To release parking brake, depress right hand foot

pedal, lift brake lever and rotate 90 degrees andrelease
foot pedal.

Readjust shift lever for proper neutral, if necessary.

Note: Do not shift on the go, you must declutch.

Download from Www.Somanuals.com. All Manuals Search And Download.



LUBRICATION & MAINTENANCE

8

40

Hpurs Dail

100 Hours (Biweek

ngine oil

Do not over fill
Clean blower screen _ MORE OFTEN IF NECESSARY
Clean debris under belt cover
Sharpen cutter blades
Grease spindle bearings + US Lithium MP White Grease 2125

» X XK

Grease caster wheel bearings Chassis grease
Grease caster wheel pivots Chassis grease
Grease idler pulley pivots Chassis grease
Remove hubs from axle & grease ) Anti-sieze compound

*

Depending on climate and enviroment lubrication may be required every 8 to 40 hours.

Do not over grease as this may damage seal.

+ Compatible Greases:
Lidok EP #2 found at Industrial Shops
Ronex MP found at Exxon Service Stations
Shell Alvania #2 found at Shell Service Stations
Mobilux #2 found at Mobil Service Stations
Super Lube M EP #2 and Super Stay-M #2 found at Conoco Service Stations

Note: Transaxle does not require lubrication, however users have found that a few tablespoons of STP Qil
Treatment added to the transaxle extends its life. We suggest this procedure once per season.

5

Download from Www.Somanuals.com. All Manuals S._earch And Download.



SLM-40 CUTTER DECK

6

Download from Www.Somanuals.com. All Manuals Search And Download.



SLM-40 CUTTER DECK

Ref. Part Ref. Part
No. Number Description No. Number Description
1 46146 Cutter Deck (Includes decals) 41 0402204  Wing Nut, 3/8-16
2 46020 Cutter Spindie Assembly (Inciudes 3-9) 42 48098 Spindie Shield
3 04050-04  Retaining Ring, 1° Ext-inverted 43 42184 Belt Cover Skirt
4 04050-07 44 Sit. Truss Hd. Mch. Screw 1/4-20 x 1/2
5 4810102 45
SG

A 51 48086 Belt, Blade Drive
* ~ Hex Head Bolt, 5/16-18 x 1-1/4 52 * Hex Head Bolt, 3/8-16 x 5
* Lockwasher, Spring, 5/16 53 * Hex Nut, /8-16
* Hex Nut, 5/16-18 54 * Lockwasher, Spring, 3/8
* 55 45098 Belt Guide

g

Spac“&r Caster )Yoka, 12 Long

Idier Pulley Su
Bronze Bearing 62 48068 Pulley, Belt Guide
48114-01 Greasa Fitting, Str. 1/4-28 63 ¢ Hex Head Bolt, 3/8-16 x 1-3/4
- 46082 Support Assembly (Includes 21-22) 42057 Cam Link
45006 Caster Yoke 46145 Idler Arm Assem

innar Tube Only, Castor Wheel

30  48006-04 Rim Pair, Caster Wheel 72  04070-01 Eyebolt, RH

31 48006-07 Retainer, Bearing, Castor Whee! 73 43025 Turnbuckie

32  48006-06 Roller Bearing, Caster Wheel 74 04022-02  Wing Nut, 5/16-18
33 48114-03 Grease Fiting, 45 1/4-28

81 Hex Head Bolt, ¥8-16 x 1

40 * Washer, 25/64 x 15/16 x 12 ga.-

* Common hardware which should be purchased locally. ANl bolts Grade 5 plated, all other fasteners zinc plate.

7

Download from Www.Somanuals.com. All Manuals Search And Download.



SLM-48 CUTTER DECK

8

Download from Www.Somanuals.com. All Manuals Search And Download.



SLM-48 CUTTER DECK

Ref. Part
No. Number Description

Ref. Part
No. Number Description

1 46152 Cutter Deck (Includes decals)

2 46020 Cutter Spindle Assembly (Includes 3-)
3 04050-04 Retaining Ring, 1* Ext-Invertad

4 04050-07 Retaining Ring, 2-7/16 int.-Basic

5

Bearing, Cutter Spindle

12 * Hex Head Bolt, 5/16-18 x 1-1/4
13 * Lockwasher, Spring, 5/16

14 * Hex Nut, 5/16-18

14A . Hex Nut, 5/16-24

20  43037-01 Spacer, Caster Yoke, 1/2 Long
48100-01 Bronze Bearing
48114-01 Graase Fitting, Str. 1/4-28
A

29 48307-02  Tire Only, Caster
29A 48006-03 Inner Tube Only, Caster Wheel
30  48006-04 Rim Pair, Caster Wheel

ki 48006-07 Retainer, Bearing, Caster Wheel

46149 Belt Cover Assembly (Includes dacais)
i Washer, 25/64 x 15/16 x 12 ga.
04022-04 Wing Nut, 3/8-16
. 48098 Spindle Shield
- 4218 ‘Cover:

44 . Sit. Truss Hd.Mach.Screw, 1/4-20 x 172
45 * Lockwasher, Spring 1/4

46 * Hex Nut, 1/4-20

47 48127 Pulley {Inciudes 48-49)

48

54 ""Hex Head Boit, 3/8-16 x 5
55 * . Hex Nut, 3/8-16

56 * Lockwasher, Spring, 3/8
57 Idler Piviot

58 Belt Gui

65 . Hex Head. Boit, 3/8-16 x 1-3/4
66 42057 Cam Link
67 48181 |dler Pulley, “V* Groove

74  04004-04 Stud

75 * Hex Nut, 3/8-16 Elastic Stop
76 46145 idler Arm Assambly (Includes 22 & 70)
77 43063 Spacaer, ldler

Eyebolt,

Idler Puliey, Belt Clutch

85  04041-08 Washer, 49/64 x 1-1/4 x 16 ga.
Sleeve, Clutch Rod
87 * Cotter Pin, 3/32x 1

* Common hardware which should be purchased locally. All bolts Grada 5 plated, all other fasteners zinc plate.

9

Download from Www.Somanuals.com. All Manuals Search And Download.



ENGINE DECK
122 SN

Download from Www.Somanuals.com. All Manuals Search And Download.



48104-02
04041-08
48114-01

04042-05
04041-14

46144
48100-05

04063-04
42368
04001-55

Bearing, Pillow Block
Washer 49/64 x 1 1/4 x 16 ga.
Grease Fitting, Str., 1/4-28
Hex Lock Nut, 5/16-18

Washer, 1-1/16 x 1-3/4 x 12 ga.
Washer, 1-1/16 x 1-3/4 x 18 ga.
idler Arm (Includes 14 & 22)
Bronze Bearing

Hex Lock Nut, 1/4-20
Brake Cable

Belt Guide

Hex Nut, 5/16-18, Elastic Stop
Belt, Blade Dnve SLM40

Key, 1/4 x 1/4 x 2-1/2
Pulley, Transaxie’
Key, Hypro #9
Sotscrew Hex Skt 5/16—18 x 3/8

Washer 25/64 x 15/16 x 12 ga.
Lockwasher, Spring, 3/8

Hex Head Bolt, 3/8-16 x 1-1/2
Transaxle Prolector

Kay, 3/16 x 3/16 X 2-1/2""
Shift Lever
Hex Hd. Bolt, 1/4-28x3/4 Grd.8
Lockwasher, Spring, 1/4

» X X X

O M M X X

o W X X

X 2 x. M

X X X XK XK

x X X X

> X »X X

o XK X X X

» X X X

ENGINE DECK

Ref. Part ST ST |Ref. Pant ST ST
No. Number Description 13KA 14KHNo. Number Description 13KA 14KH
1 45177 Engine Deck x x |63 04043-01 Washer,17/64x7/8x1/8 H.T. X X

2 45149 Hitch Bracket X x |64 48021 Neutral Satety Switch X X

3 * Hex Head Bolt, 5/16-18 x 1 X x |65 48122-01  Fiber Washer, .010 X X

4 * Washer, 11/32x 11/16 x 16 ga. x x |B65A 48122-02 Fiber Washer, .020 X X

5 i 48118 Ball Joint x X

84 43024
a5 ¢
% -
87 °

94
95 04022-01
96 04003-01

42055

105 42369
106 *

SOIenond

Spring, Brake Return

X X
Hair Pin, Small b 4 X
Blade Clutch Rod X } 4
Sleeve X X

Pulley, Brake Cable x
Spacer, Pulley X
Hex Head Bolt, 3/8-16 x 3 X
X
X

X
X
X
X

Washer, 13732 x 1-1/2x 7 ga.
Hex Nut, 3/8-16

ry
Banery Cover Pad
wing Nut, 1/4-20, Elastic Stop
Carriage Bolt, 1/4-20x 6
Battery ctamp

»x X x X
» X X X

X
Fuel Shut-off Valve X
Fuel Tank Strap X
Screw, Slotted Rd Hd Mach.1/4-20 x 2 x

» X X X

Engine, 13 HP Kawasaki X
Engine, 14 HP Kohler

Oil Drain Extension

Satety Switch, Blade Clutch X

*'*k.kxxxx

Hex Head Bolt, Memc'B- 25%25
Hex Head Boit, 5/16-18 x 1-1/2
Bushing, Fuel Tank/Valve X X

x

11

Download from Www.Somanuals.com. All Manuals Search And Download.



INSTRUMENT PANEL

12

Download from Www.Somanuals.com. All Manuals Search And Download.




r

INSTRUMENT PANEL
Ref. Part ST ST
No. Number Description 13KA 14KH
1 45025 Console Support X X
2 * Hex Head Bolt, 1/4-20 x 1-1/4 ) X X
3 * Washer, /32 x5/8 x 16 ga. X X
4 + Part Removed from llilustration
5 Bot S/16-18x2 .

2 48.-{: 2 ~.¢mms 35 '.6 :.x:‘ xwm».
12 04041-08 Washer, 49/64 x 1-1/4 x 16 ga. X X
13 04050-02 Retaining Ring, ¥4 Ext. °E” x x
14 48114-01  Grease Fitting, 1/4-28 Str. . X x
15 E Includes 11,14,16) X X

21 Hex Head Bolt, 1/4-20 x 3/4 X X
2 42190 Instrument Panel X x
2 + Part Removed From lllustration

24 48246 Throttle Control . X X
25 . Switch (Includes 26-28) X

A Z X 2020 »
Fusa, 20A . X X
Truss Head Screw, 1/4-20 x 3/4 X X
Part Removed From llilustration
Part Removed From lllustration
Phillips Washer Hd, #10-32 x 1/2 X b

ex Head Boit, ¥/8-16 x 2
42 45024 Shift Quadrant

43 04041-10 Washer, ¥8x 2x 16 ga.
44 45023 Shifter Handle

45 48092 Shifter Knob

® X X X X
» X XK X X

51 43032
42205 Winch Cable Atachment
¢ Hex Head Boit, 5/16-18 x 1
* Hex Nut, 5/16-18
48030-01  Clamp, Cable )

52
53
54
55

X X
X X
X X
X X
X X

+ Common hardware which should ba purchased locally. All bolts Grada S plated, all other tasteners zinc plate.

13

Download from Www.Somanuals.com. All Manuals Search And Download.



RIDER FRAME ASSEMBLY

14

Download from Www.SomanuaIs.com‘.'AII Manuals Search And Download.



45019

Lockwasher, Spring, 5/8
Hex Nut, 58-11
Lockwasher, Spring, 3/8

Foot Pedal

45210 Seat Plate

x X 82

- Lockwasher, 5/16 Spring

Lockwasher, 7/16 Spring

RIDER FRAME ASSEMBLY
Ref. Part ST ST Ref. Part ST ST
No. Number Description 13KA 14KH] No. Number Description 13KA 14KH
1 45065 Steering Frame x X 42 43049 Sieave X x
2 4810002  Bronze Bearing X x | 48 4804 Foot Cable Assembiy x x
3 04050-02 Retaining Ring, 1-1/8 Ext. Basic x x | 4 * Washer, 49/64 x 1-1/4 X 16 ga. x x
4 4811401  Grease Fitting, 1/4-28 S x x | 45 48097 Bumper Stop Cover x x
. X 48 s L emoved From Uiustration

p
Hex Head Boit, 5/16-18 x 1-1/2
Washer, 11/32x 11/16 X 16

x X 62 Part Removed From lllustration

X x 63 +* Part Removed From lllustration

X X 64 + Part Removed From lliustration

x X 65 48592 Seat Assembly (Includes 66-72,77)
X X 66 Seat Only

Seat Screw 3/8-16x3/4 Flat Paint
73 48014-02  Arm Rest Kit (Includes 67-72,78)
74 04041-11  Washer, 13/32x 1-1/2x 7 ga.

Hex Head Bolit, 1/4-20x 1 b X a3 42366 Rainforcement, Seat Spring

x X X X X
» X XX X X

x
»

* Common hardware purchased locally.All boits Grade 5 plated, all other fasteners zinc plate.

15

Download from Www.Somanuals.com. All Manuals Search And Download.



TRANSAXLE ASSEMBLY
PEERLESS 820-004A

16

Download from Www.Somanuals.com. All Manuals Search And Download.



TRANSAXLE ASSEMBLY
PEERLESS 820-004A

14 786123
15 786082
16 776276

22 792123A
23 780084
24 780051
25 788040

32 780139
a3 792078
34 792079

44 786131

47 772097A

Collar, Shift
Sprocket (18 Teeth)
Sprocket (9 Teeth)
Shatt, Counter

isc,
Key
Bearing, Thrust
Washer, Thrust
Ring, Retainin

Ball, Steel
Washer, Thrust

Screw, Set, 3/8-16x3/8
Spring

Cap, Bearing
Cover, Transaxie

BI8R

Ref. Part Ref. Part
No. Number Description No. Number Description
1 770088 Case, Transaxie 48 784342 Rod & Fork Assembly, Shift
2 778253  Gear, Spur (15 Teeth) 49 776274  Shaft, Input
3 778199  Gear, Spur (15 Teeth) S0 776277  ShafhtBrake
4 778200  Gear, Spur (20 Teeth) 51 790007 Plate, Brake Pad
5 52 790006

778197
778188
786019

792018
792020
792006
774796

786145
788070
780031
788067

Pgd qulgo

Pinion, Differential Bevel
Gear, Bevel
Pin, Drive

Ring. Snap

Screw, Hex Hd., 1/4-20 x 2-1/4
Lockwasher, 1/4

Axle (12-1/4° Long)

Spacer
Washer
Sleeve (Stepped)

Bearing, Needie

Bearing, Neadle (Capped)

Bearing, Needle (Capped)
Sleeve (Stepped)

Ring, Square Cut
Bearing, Needle

Gear Grease, Bantonite

17

Download from Www.Somanuals.com. All Manuals Search And Download.



RN

WINCH LIFT SYSTEM

FRONT

24

25
w 1
26 \@\ ~
21— -
e
7~
-~
-~ -~
-~
-
-
e
STEERING
FRAME
10
11
Ret. Part Ref. Part
No. Number  Description No. Number  Description
1 48043 Winch Assembly (incl.1-8,10-20) 13 205008 Reet Shaft
2 204009 Shatft Bushing 14 205155 Lock Nut, 7/16-14
3 205116 E-Ring 15 304227 Winch Reel
4 304228 Drive Shaft 16 204363 Ratchet Spring
5 204362 Pressure Plate 17 404166 Ratchet Spacer
Handle Nut

12 205011  Hex Locknut, 3/8-16 !

18

Download from Www.Somanuals.com. All Manuals Search And Download.



ELECTRICAL SYSTEM
ST-13KA
. O An G
-_> 3 FOOT SAFETY
FA\ /F \

2
2A -
1
E
= 11
=
|
A}
I—O— ——— A —
Greou L)
I @ITXXY 1y |
e 8 j — S
NEUTRAL MOWER ENGAGE
é SAFETY SWITCH O SAFETY SWITCH
fa )
Y j :
\ "
| O TO ALTERNATOR KAWASAK)
ENGINE
b" Qe O TO MAGNETO
000000 —~ TO STARTER MOTOR
/ BATTERY
8 7
Ref. Part | Ref. Pant
No. Number Description ! No. Number Description
]
1 48166 Wiring Harness, Complete ; 6 48021 Neutral Satety Switch
2 48024 Fuse Holder 7 48029-03 Battery Cable
2A 48025 Fuse 8 48015 Battery
3 48017 Key Switch 9 48029-10 - Battery Cable
4 1

48026 Foot Safety Switch 0 48616 Wire Harness, Foot Safety

Harness Atapter, Groun

19

Download from Www.Somanuals.com. All Manuals Search And Download.




ELECTRICAL SYSTEM
- ST-14KH

FOOT SAFETY
SWITCH

10

1 ——
g
11
STEERING Y
FRAME .
UHOUN D :
'
(G HEE L
HICH —
O g RELCK, A
13—|°
’ o 8 — 5
NEUTRAL MOWER ENGAGE
B NSy SAFETY SWITCH SAFETY SWITCH
S%TLENOID —12
KH ONLY
- I eI
l l / O TO ALTERNATOR KOHLER
b‘ 3 % O T0 MAGNETO ENGINE
000000 TO STARTER MOTOR
/ BATTERY
8
Ref. Part Ref. Part
No. Number Description No. Number- Description
1 48166 Wiring Harness 7 48613 Harness Adapter, KH Only
2 48024 Fuse Holder 8 48015 Battery
2A 48025 Fuse 9 48029-10 Battery Cable
3 48017 Key Switch 10 48616 Wire Harness, Foot Satety
4 48026 Foot Safety Switch 1 48638 _ Harness Adapter, Ground

20

Download from Www.Somanuals.com. All Manuals Search And Download.




48314
Decal - Scag Logo

& & & & & & & 8 & 4

DANGER
ROTATING SLADES AND BELTS
* KEEP WANDS. 1LIY & CLONENG QUM
o KAEP AL GUANDS 3 MLACE
* SHUT OFF EME0a & CpENGACE SLA0K
CLUTCN BEFORY SOMADSID
© GLEAR AREA OF BLRS SIFORE MOWSID
* UBE CAUTION 56 DWRECTING CHCHARS!
© LS SYSIANDERD CHRORIN § PE TS My
* man s SEFORE

PP AP PP S |

48073
Decal - Danger Rotating Blades

- - W W W

. W WA . W

KEEP HANDS and FEET ANKY

W

48071,
Decal - OPEI Safety

PULL
OFF

48078
Decal - Mowor Engage

OFF
[ | ON

L 4

48079
Decal - Koy Switch

' L ENGINE IS NOT AUNNING »

REPLACEMENT DECALS

~ |
FVI‘)\[)I\FJ(EEH?

AVOID INJURY FROM BURNS
SHUT OFF ENGINE BEFORE
REMOVING FUEL TANK CAP

AVOID ENGINE DAMAGE -
CLOSE FUEL VALVE WHEN

48281
Decal - Gasoline

A DANGER

SERIOUS BODILY INJURY MAY -
RESULT FROM FAILURE TO
FOLLOW SAFE OPERATING
PROCEDURES.

BEFORE LEAVING OPERATOR'S

POSITION. YOU MUST

= DISENGAGE CUTTER BLADES

o SHIFT TRANSMISSION TO
NEUTRAL

© WAIT FOR ALL MOVEMENT

10 STOP

AEAD OPERATOR'S MANUAL FOR
ADDITIONAL SAFETY GUIDES.

48222
Decal - Operator Warning

IMPORTANT

® ALWAYS TRANSPORT WITH
CUTTER DECK DOWN ARD
UFT CABLE SLACK

©® MOW WITH WINCH CABLE
SLACK TWO FULL TURNS

@ FOR SMOOTH TURNS
DEPRESS FOOT CLUTCH
PEDAL SUGHTLY

48048
Decal - Transport Down

48317
Decal - Mower Deck 40

48318
Decal - Mower Deck 48

21

CAUTION

YOU MUST USE CLUTCH
WHEN SHIFTING TO AVOID
GEAR DAMAGE

48147
Decal - Decluteh .

HEAVY DUTY
COMMERCIAL

48072 )
Decal - Heavy Duty Commercial

48074
Decal - Shifter index

CHOKE
A4

fast

slow
<

48186
Decal - Throttle

( PATENT NO. 4,487,006)

48182
Decal - Patent

Download from Www.Somanuals.com. All Manuals Search And Download.



WARNING 1
| It incorrectly used, this machine can cause severe injury. Those who use and |
maintain the machine should be trained in its proper use, warned of its dangers, and
l should read the entire manual before attempting to set up, operate, adjust or service l

Lthe machine.

LIMITED WARRANTY-COMMERCIAL EQUIPMENT

This warranty extends to the original retail purchaser only and commences on the date of original retail purchase.

Any part of the Scag commercial mower manutactured by Scag and found, in the reasonable judgment of Scag, to be

defective in material or workmanship, will be repaired or replaced by an Authorized Scag Service Dealer without charge
for parts and labor.

The Scag mower including any defective part must be returned to an Authorized Scag Service Dealer within the warranty
period. The expense of delivering the mower to the dealer for warranty work and the expense of returning it back to the
owner afterrepair or replacement will be paid forby the owner. Scag’s responsibility in respecttoclaimsislimitedto making
the required repairs or replacements, and no claim of breach of warranty shall be cause for cancellation or rescission of
the contract of sale of any Scag mower. Proof of purchase willbe required by the dealer to substantiate any warranty claim.
All warranty work must be performed by an Authorized Scag Service Dealer.

This warranty is limited to one year from the date of original retail purchase for any Scag mower that is used for commercial
purposes, or any other income-producing purpose (S0 days for rental use).

This warranty does not cover any mower that has been subject to misuse, neglect, negligence, or accident, or that has
‘been operated in any way contrary to the operating instructions as specified in the Technical Manual. The warranty does
not apply to any damage to the mower that is the result of improper maintenance, or to any mower or parts that have not
been assembled or installed as specified in the Technical Manual.

The warranty does not cover any mower that has been altered or modified so as to adversely affect the product’s operation,
performance or durability orthat has been altered or modified so asto change the intended use ot the product. in addition,
thewamanty doesnotextendto repairsmade necessaryby normalwear, orbytheuse of parts oraccessories which, in

the reasonable judgment of Scag, are either incompatible with the Scag mower or adversely affect its operation,
performance or durability. This warranty does not cover engines, electric starters, and transaxles which are warranted
separately by their manufacturer and for a different period of time.

Scag Power Equipment reserves the right to change or improve the design of any mower without assuming any obligation
to modify any mower previously manufactured.

Al other implied warranties are limited in duration to the one (1) year warranty period or ninety (90) days for mowers used
for rental purpose. Accordingly, any such implied warranties including merchantability, fitness for a particular purpose,
or otherwise, are disclaimed in their entirety after the expiration of the appropriate one-year or ninety day warranty period.
Scag's obligation under this warranty is strictly and exclusively limited to the repair or replacement of defective parts and
Scag does not assume or authorize anyone to assume for them any other obligation. Some states do not allow limitations
on how long an implied warranty lasts, so the above limitation may not apply to'you.

Scag assumes no responsibility for incidental, consequential or other damages including, but not limited to, expense for
gasoline, expense of delivering the mower to an Authorized Scag Service Dealer and expense of returning it back to the
owner, mechanic's travel time, telephone or telegram charges, rental of a like product during the time warranty repairs are
being pertormed, travel, loss or damage to personal property, loss of revenue, loss of use of the mower, loss of time or

inconvenience. Some states do not allow the exclusion or limitation of incidental or consequential damages. Sothe above
limitation or exclusion may not apply to you.

This warranty gives you specific legal rights, and you may also have other rights which vary from state to state.

22

Download from Www.Somanuals.com. All Manuals Search And Download.



r-------------—--—----_--1

i
: PLEASE BE CAREFUL !
1

1
1.Keep all shields in place, especially grass discharge guard. :

1 2.Stop machine and remove spark plug wire to adjust or service. 1
i 3.When mechanism becomes clogged, stop engine before cleaning. I
I 4.Keep hands, feet and clothing away trom power-driven parts. i
I 5.Keep oft implement unless seat or plattorm is provided. i
I 6.Keep others off of the tractor (only one person at a time). "
4

Lo oo o s s Gun S SIS SIS Sm GG SN ERD SN GNP GEF IS W S SN SES SNS S S Gm SHD

REMEMBER - YOUR MOWER IS ONLY AS SAFE AS THE OPERATOR!

FAILURE TO FOLLOW CAUTIOUS OPERATING PRACTICES MAY RESULT IN SERIOUS
BODILY INJURY. BESIDES, WE WOULD LIKE YOU TO CONTINUE TO ENJOY AND PROFIT
BY USING OUR PRODUCTS.

OWNER REFERENCE

TRACTOR MODEL

TRACTOR SERIAL NUMBER

MOWER MODEL

MOWER SERIAL NUMBER

Download from Www.Somanuals.com. All Manuals Search And Download.



Free Manuals Download Website
http://myh66.com
http://usermanuals.us

http://www.somanuals.com

http://www.4manuals.cc

http://www.manual-lib.com

http://www.404manual.com

http://www.luxmanual.com

http://aubethermostatmanual.com

Golf course search by state

http://golfingnear.com

Email search by domain

http://emailbydomain.com

Auto manuals search

http://auto.somanuals.com

TV manuals search

http://tv.somanuals.com



http://myh66.com/
http://usermanuals.us/
http://www.somanuals.com/
http://www.4manuals.cc/
http://www.manual-lib.com/
http://www.404manual.com/
http://www.luxmanual.com/
http://aubethermostatmanual.com/
http://www.golfingnear.com/
http://emailbydomain.com/
http://auto.somanuals.com/
http://tv.somanuals.com/

